SmPC (Summary of Product Characteristics)

1. Name of the medicinal Product

Brand Name: KRISHAT VITAMIN A SOFT GELATIN CAPSULE

Generic name: Vitamin A Capsules BP 200000 IU

2. Qualitative and Quantitative Composition

Each soft gelatin capsule contains:

Vitamin A BP (as palmitate) 200000 IU

Quantitative declaration

Excipients with known effect:

Refined Soya Oil, Gelatin, Glycerol, Liquid sorbitol, Methyl hydroxy benzoate, Propyl hydroxy benzoate, Ponceau 4 R & Purified water

For a full list of excipients, see section 6.1

3. Pharmaceutical Form

Oral Capsule

Reddish Orange colored, Oval shaped, soft gelatin capsules containing yellow coloured oily liquid.

4. Clinical Particulars

4.1 Therapeutic Indications

Vitamin A, a fat-soluble vitamin, is essential for growth, for the development and maintenance of epithelial tissue, and for vision, particularly in dim light. Vitamin A deficiency when the dietary intake is inadequate and is seen more frequently in young children than in adults. It is rare in developed countries but remains a major problem in developing countries. Prolonged deficiency leads to xeropthalmia or "dry eye", the initial symptom of which may progress to severe eye lesions and blindness. Other symptoms include changes in the skin and mucous membranes. Vitamin A has also been used alone to treat various skin disorders including acne and psoriasis. It has been tried in patients with retinitis pigmentosa to retard the decline in retinal function. In Anaemia: there has been a study among pregnant women with nutritional anaemia that demonstrated a beneficial effect of Vitamin A on haemoglobin when given with iron supplementation. Diarrhoea: several of the large mortality trials already mentioned reported that Vitamin A supplementation was associated with reduced mortality attributed to diarrhoea, but did not. Measles: Vitamin A supplementation has an important role in the

prevention of complications from measles. Two studies specially addressing vitamin A status and measles had found that complications such as pneumonia and diarrhoea were less common in children who had received supplement at the time of diagnosis than in those given a placebo. Meta-analysis of randomised trials concluded that a dose 200,000 units of vitamin A given on two consecutive says duced mortality in children with measles. WHO has recommended treating children in populations where vitamin A deficiency is common with high-dose vitamin A supplement during episodes of measles. A dose of 200 000 units should given on two consecutive days to all children over 12 months of age. This should be followed by a further dose at least weeks later. Infants less than 6 months of age should receive doses of 50,000 units and those between 6 and 12 months should be given 100,000 units. Studies in the USA have indicated that even among wellnourished children from a developed country. Vitamin A deficiency in measles patients is in uncommon, and Vitamin A supplementation needs to consider in children risk. Shigellosis: A single high ___ dose vitamin A supplement reduces the severity of acute shigellosis in children.

Xeropthalmia: Vitamin A deficiency is responsible is man developing countries for visual problems which may culminat in xerophthalmia and blindness. Supplementation with vitamin A as recommended by status of the individual and act prophylactically against the development of xerophthalmia. For the treatment xerophthalmia (which includes night blindness, conjunctival xerosis with Bitot 's spots, corneal xerosis, corneal ulceration, and keratomalacia) WHO have stated that oral doses of vitamin A, are the treatment t of choir and should be given immediately the disorder is recognized.

4.2 Posology and Method of Administration

Oral route.

Dosage:

Treatment:

A schedule of three doses of oral Vitamin A: immediately on diagnosis, following day and between 7 days and 4 weeks

Adults and children over 1 year 200,000 IU

Children between 6 months and 1 year 100,000 IU

Infants under 6 months 50,000 IU

Mother: 20,000 IU starting at time of delivery.

Prevention:

Adults and children over 1 year 200,000 IU every 3 to 6 months

Children between 6 months and 1 year 100,000 IU every 3 to 6 months

Infants under 6 months 50,000 IU

(Do not use if the mother of a breast fed infant has received a supplemental dose) Mother: 200,000 IU at time of delivery, Or in the two months which follow.

4.3 Contraindications

Hypersensitivity to vitamin A, chronic alcohol abuse; liver diseases; chronic renal failure and malignant neoplasm. Use in patients with a known hypersensitivity to Vitamin E.

4.4 Special Warnings and Special Precautions for Use

4.5 Avoid overdosage. Keep out of the reach of children.

Pediatric Use:

Polysorbates have been associated with E-Ferol syndrome (thrombocytopenia, renal dysfunction, hepatomegaly, cholestasis, ascites, hypotension and metabolic acidosis) in low birth weight infants. General use: Protect from light. Prolonged daily dose administration over 25,000 Units vitamin A should be under close supervision. Blood level assays are not a direct measure of liver storage. Liver storage should be adequate before discontinuing therapy. Single vitamin A deficiency is rare. Multiple vitamin deficiency is expected in any dietary deficiency.

4.6 Interaction with other medicinal products and other forms of interaction

Absorption of vitamin A from the gastrointestinal tract may be reduced by the presence of neomycin, colestyramine, or liquid paraffin. There is an increased risk of hypervitaminosis A if vitamin A is coadministered with synthetic retinoids such as acitretin, isotretinoin and tretinoin. There is conflicting evidence regarding the effect of vitamin A on the response to measles vaccine.

4.7 Pregnancy and Lactation

High doses of Vitamin A should not be used in (possible) pregnancy, because of potential teratogenic effects. Weekly doses not exceeding 25,000 IU are regarded to be safe. Possible risk of toxicity in breast feeding child at weekly doses exceeding 25,000 IU.

4.8 Effects on ability To Drive and use Machines

None reported

4.9 Undesirable Effects

The administration of excessive amounts of vitamin A substances over long periods can lead to

toxicity known as hypervitaminosis A. This is characterized by fatigue, irritability, anorexia and loss of weight, vomiting and other gastrointestinal disturbances, low grade fever, hepatosplenomegaly, skin changes (yellowing dryness sensitivity to sunlight), alopecia, dry hair cracking and bleeding lips, anaemia headache, hypercalcaemia, subcutaneous swelling, nocturia and pains in bones and joints. Symptoms of chronic toxicity may also include raised intracranial pressure and papilloedema mimicking brain tumours, tinnitus and visual disturbances which may be severe. Symptoms usually clear on withdrawal of vitamin A, but in children premature closure of the epiphyses of the long bones may results in arrested bone growth. Acute vitamin A intoxication may occur with very high doses and is characterized by sedation, dizziness, nausea and vomiting, erythema, pruritus, desquamation and increased intracranial pressure (resulting in bulging fontanelle in infants). Hypervitaminosis A does not appear to be problem with large doses of carotenoids. Enchanced susceptibility to the effects of vitamin A may be seen in children and in patients with liver disease. Excessive doses of vitamin A should be avoided in pregnancy because of potential teratogenic effects. Gastrointestinal absorption of vitamin A may impaired in cholestatic jaundice and fat-malabsorption conditions

4.10 Overdose

Symptoms of overdose may include: severe headache, tiredness, dizziness, mental/mood changes (such as irritability, depression), vision changes (such as double vision, blurred vision), dry/peeling skin, bone/joint pain, loss of appetite, yellowing skin/eyes, dark urine, severe

5. Pharmacological Properties

5.1 Pharmacodynamics Properties

Beta-carotene, retinol, and retinal have effective and reliable vitamin A activity. Retinal and retinol are in chemical equilibrium in the body and have equivalent antixerophthalmic activity. Retinal combines with the rod pigment, opsin, in the retina to form rhodopsin, necessary for visual dark adaptation. Vitamin A prevents retardation of growth and preserves the epithelial cells' integrity. Normal adult liver storage is sufficient to satisfy two years' requirements of vitamin A. Vitamin A is readily absorbed from the gastrointestinal tract, where the biosynthesis of vitamin A from beta-carotene takes place. Vitamin A absorption requires bile salts, pancreatic lipase, and dietary fat. It is transported in the blood to the liver by the chylomicron fraction of the lymph. Vitamin A is stored in Kupffer cells of the liver mainly as the palmitate. The biochemical functions of nicotinamide as NAD and NADP (nicotinamide adenine)

5.2 Pharmacokinetic Properties

Vitamin A substances are readily absorbed in the gastrointestinal tract but absorption may be reduced in the presence of fat malabsorption, low protein intake or impaired liver or pancreatic enzymes to retinol, which is then absorbed and re-esterified. Some retinol is stored in the liver. It is released from the liver bound to a specific α 1-globulin (retinol-blinding protein) in the blood. The retinol not stored in the liver undergoes glucuronide conjugation and subsequent oxidation to retinal and retinoic acid; these and other metabolites are excreted in urine and feaces. Vitamin A does not readily diffuse across the placenta but is present in breast milk.

5.3 Preclinical Safety Data

Vitamin A is obtained from the diet in the form of retinyl esters, which are subsequently deesterified to retinol. Retinol is then irreversibly oxidized to become retinoic acid. Retinoic acid is the form of vitamin A that binds with nuclear receptor sites and is necessary for the normal growth and differentiation of epithelial tissue. The effects of vitamin A on cellular differentiation are mediated by two separate classes of nuclear receptors, which in turn modify the effects of many compounds, including prostaglandins, vitamin D, and steroid and thyroid hormones. Many studies have examined the effects of isomers of vitamin A, including all-trans retinoic acid, 9-cis retinoic acid, and 13-cis retinoic acid. These isomers are all considered to be interconverted in humans, and may be less hepatotoxic than retinol. Animal research has demonstrated a chemo preventive effect of retinoids in many types of cancer, including mammary cancer and colon cancer models. In vitro research has identified a number of promising mechanisms of action, including decreasing serum insulin-like growth factor-1, inhibition of 5- alpha-reductase (the enzyme that catalyzes formation of dihydrotestosterone), and up-regulation of transforming growth factor-beta. Epidemiological studies on the cancer preventive activity of dietary vitamin A have been inconclusive, perhaps because of confounding factors. Vitamin A is only present in animal foods, and thus dietary vitamin A intake may be a marker for a high meat diet, a risk factor for many cancers. Prospective trials have shown a very modest reduction in breast cancer risk in women with the highest intakes of dietary vitamin A. One prospective epidemiological trial concluded that people taking supplemental vitamin A had a reduced risk of developing breast cancer only if they were in the lowest third of dietary vitamin A intake. Although the preclinical data have been promising, human studies using vitamin A or retinoids as chemo preventive agents have been largely disappointing. It appears likely from the epidemiological data that the protective effect of retinoids is limited to those who are deficient in dietary vitamin A. It is also possible that the effect is limited to particular clinical situations (e.g., bladder cancer, premenopausal breast cancer).

6. Pharmaceutical Particulars

6.1 List of Excipients

Excipients with known effect:

Refined Soya Oil, Gelatin, Glycerol, Liquid sorbitol, Methyl hydroxy benzoate, Propyl hydroxy benzoate, Ponceau 4 R & Purified water

6.2 Incompatibilities

Not applicable.

6.3 Shelf Life

36 months

6.4 Special Precautions for Storage

Vitamin A and its esters are sensitive to the action of air, oxidising agents, acids, light, and heat. Store in well-filled airtight containers. Protect from light. Once the container opened, its contents should be uses as soon as possible and any part of the contents not used should be protected by an atmosphere of inert gas.

6.5 Nature and Contents of Container

The 10 capsules are packed in Alu/PVC blister and inserted 03 blister in a monocarton.

Pack sizes: 3x10 Capsules

6.6 Special precaution for disposal and other handling

Any unused product or waste material should be disposed of in accordance with local requirements.

Keep the medicine out of reach of children

7. Manufacturing By

Krishat Pharma Industries Limited KM 15, Lagos-Ibadan Expressway, Ibadan, Oyo State, NIGERIA.

Email: info@krishatpharma.com